
R

E

P

O

R

T

January 2017

Tamil Nadu State
Baseline STUDY:
Technical Assessment
of Sanitation Chain





January 2017

In Association With:

Tamil Nadu State
Baseline STUDY:

Technical Assessment
of Sanitation Chain



Attribution — you must give appropriate credit, provide a link to the license, and indicate if changes were made. 

You may do so in any reasonable manner, but not in any way that suggests the licensor endorses you or your use.

No additional restrictions — you may not apply legal terms or technological measures that legally restrict others 

from doing anything the license permits.

You do not have to comply with the license for elements of the material in the public domain or where your use is 
[...]
15 years, while the majority of 11 operators stated, the service have been started 4 – 5 years ago. 70 

per cent of the owners own 1 truck, 15 per cent have 2 trucks, 9 per cent have 3 trucks and 1 service 

provider has 5. Mostly, desludging of septic tanks is the only service, while few also offer removal of 

cow dung. 79 per cent of the operators use business cards, which are distributed to households as a 

source of marketing, whereas pamphlets, mobile numbers on tankers or display boards at public places 

are rarely being used. The busiest times during the day are from 6 – 12 am in the months from October 

– December.  

 

The data on characteristics of the desludging vehicle reveals that a majority 36 per cent operators 

reported tank capacity between 4,500-7,000 litres and 2,000-4,500 litres each. In the western zone and 

Cauvery delta zone, most number of operators have reported tank capacities between 2,000 and 4,500 

litres while in the north western zone and high rainfall zone majority of the operators have reported tank 

capacities between 4500 and 7000 litres. Further, only in the north eastern zone and Cauvery delta 

zone the operators have reported tank capacities of more than 7,000 litres for desludging. 

 

Table 1.24: Tank Capacity (litres) 

S. 
No 

Capacity (in litres) 
2,000-
4,500 

4,500-
9,500 

Above 
9,500 

No 
response 

Total 

1 Cauvery delta zone 4 1 2 3 10 

2 High rainfall zone 1 5 0 0 6 

3 Hilly Zone 1 2 0 1 4 

4 North eastern zone 3 0 7 0 10 

5 North western zone 0 7 0 0 7 

6 Southern zone 3 1 0 0 4 

7 Western zone 5 1 0 0 6 

  Total 17 17 9 4 47 

Source: TNUSSP Primary Study, 2016        Data represents responses from 47 desludging vehicle operators 

 

Maximum responses for question on distance travelled to households for desludging have been elicited 

from the operators in the Cauvery delta zone and north eastern zone. While majority 49 per cent 

operators have reported travelling between 6 and 20 kms to reach the households, a considerable 38 

per cent operators have reported travelling up to 50 kms.  

 

 

 

 



 
 

Tamil Nadu State Baseline Study: Technical Assessment of Sanitation Chain | January 2017      33

   

Table 1.25: Distance to Households for De-sludging 

S. No. Distance (in kms) 6-20 20-50 Above 100 Blanks Total 

1 Cauvery Delta Zone 8 2 0 0 10 

2 High Rainfall Zone 2 4 0 0 6 

3 Hilly Zone 1 1 1 1 4 

4 North Eastern Zone 7 1 0 2 10 

5 North Western Zone 1 4 2 0 7 

6 Southern Zone 2 2 0 0 4 

7 Western Zone 2 4 0 0 6 

 Total  23 18 3 3 47 

Source: TNUSSP Primary Study, 2016       Data represents responses from 47 desludging vehicle operators 

 

The Cauvery delta zone and the north eastern zone have the maximum number of operators traversing 

between 6 and 20 kms. The high rainfall zone, north western zone and western zone have the maximum 

number of operators plying between 20 and 50 kms. Operators in the Hilly zone and North western 

zone have claimed to travel distances above 50 kms and this is very negligible at 6 per cent.  

 

Nine out of 47 operators stated to also desludge chemical waste from industries such as leather, 

needle, clothes, oil, rubber, steel, communication and soft drink companies. Only in 2 cases, operators 

from Sriperumbudur and Nagercoil stated, all parts of the city would be accessible by the cesspool. 

Non-accessible locations are mentioned in the above sections. Containment units without openings 

are broken by the operator in most cases and sometimes by household members. A majority is using 

a steel rod and hammer for breaking the tank. This process can take a time of only 3 minutes or up to 

2 hours and among all interviewed operators about 30 min on average. Independent of the time 

duration required for this, about 32 per cent of the operators charge Rs.100 – 600 extra for this service. 

 

Table 1.26: Distance to Discharge Point 

S. 
No. 

Distance to 
discharge point (Km) 

0-20 20-50 200 No response Total 

1 Cauvery Delta Zone 9 1 0 0 10 

2 High Rainfall Zone 4 2 0 0 6 

3 Hilly Zone 1 0 1 2 4 

4 North Eastern Zone 8 1 0 1 10 

5 North Western Zone 6 1 0 0 7 

6 Southern Zone 2 2 0 0 4 

7 Western Zone 6 0 0 0 5 

 
Total  36 7 1 3 47 

Source: TNUSSP Primary Study, 2016          Data represents responses from 47 desludging vehicle operators 

 

Majority of the operators (77 per cent) from all zones travel only between 0 and 20 kms distance to the 

discharge point. Operators were asked about the reasons for not disposing at the treatment plant. The 

reasons stated were primarily distance and time followed by procedures which is represented in Table 

1.30. Contrary to other zones, in the north eastern zone maximum number of people have stated 

procedures as the chief reason for not discharging in the treatment plant while distance and time have 

not been a pressing factor for not emptying at the treatment plants in this zone.  



 
 

Tamil Nadu State Baseline Study: Technical Assessment of Sanitation Chain | January 2017      34

   

 

Table 1.27: Reasons for not Discharging in the Treatment Plant 

S.No Zones Procedures Distance Time Total 

1 Cauvery delta zone 1 5 5 11 

2 High rainfall zone 0 6 5 11 

3 Hilly Zone 0 3 3 6 

4 North eastern zone 6 1 2 9 

5 North western zone 2 5 5 12 

6 Southern zone 1 3 3 7 

7 Western zone 0 6 6 12 

 Total 10 29 29 68 

Source: TNUSSP Primary Study, 2016   
Data represents multiple responses from 47 desludging vehicle operators 

 

Out of the 47 operators interviewed, only 24 operators have revealed using personal protective 

equipment. The operators from the north western zone have reported highest usage of personal 

protective equipment and overall, masks are stated as the most used safety equipment across zones. 

 

 

1.2.7. Treatment and Reuse 

1.2.7.1. Treatment   

As part of the study, wastewater treatment plants were assessed for their functionality and to 

understand the extent of wastewater management. Most of the towns covered had no treatment plants 

for the city/town level, though there were a few private treatment units, these were operated in closed 

boundaries and the entry to these were not easy and hence the study does not have data on such 

treatment units. In few of the cities such as Kancheepuram, Thanjavur, Vedaranyam and Ooty there 

were treatment plants, which could be assessed, however no dedicated operator was available during 

the study to provide details on these assets. The following are some information and observations 

made during the visit to the above-mentioned treatment plants. 

a. Vedaranyam 

A treatment plant, also called “Arakathu thurai sanitation system” was built for rehabilitating tsunami 

affected households. A simplified sewer system collects and transfers the sewage (both black and 

greywater) to the treatment plant, which works, on principles of moving bed bio-reactor (MBBR). The 

treatment plant is operational for the past 10 years and was funded by the World Bank. The treatment 

plant is operated by the urban local body, which also pays for the operational and maintenance 

requirement. It covers only certain wards of the town, only those which are rehabilitated tsunami 

structures, while the remaining households in the town have onsite sanitation systems for containing 

blackwater and their greywater is discharged into open drains.   

 

b. Thanjavur 

Thanjavur has an extensive area covered by underground drainage network. The wastewater from all 

the households connected to the network drain into a treatment plant working on the principles of 

aerated sludge process. The treatment plant has a provision for an operator room and laboratory, but 

during the study, neither operator nor any lab instruments were found. The treated wastewater still had 

turbidity and smell of ammonia; it was being discharged into a nearby lake. The sludge handling facility 

in the treatment plant is unutilised with several maintenance issues related to the drying bed, pumps 

and distribution channels. The treatment facility is also located in a remote setting making it difficult to 

locate and thereby limiting the changes of co-treating fecal sludge.  

 

 



 
 

Tamil Nadu State Baseline Study: Technical Assessment of Sanitation Chain | January 2017      35

   

c. Ooty   

The wastewater from entire Udhagamandalam is conveyed through pump to the treatment plant. The 

capacity of the treatment plant is about 5 million litres/day and wastewater is treated using activated 

sludge process. The treatment process includes primary, secondary and sludge treatment facilities. 

The wastewater goes through a screen chamber to remove all the larger floating particles such as 

plastics. The screened wastewater is then conveyed to primary treatment unit for grit removal. Then 

the wastewater is conveyed to the two aeration units where the organics undergo aerobic 

decomposition and then it is brought into secondary clarifier, where sufficient retention time is provided 

for the settling of sludge. The clarified water is then disposed of into the sewage farms. Some portion 

of sludge is re-circulated into the aeration units as activated sludge. Excess sludge is then sent into the 

sludge thickener and then undergoes membrane press for sludge dewatering and layer on sludge 

drying bed for drying.  

 

Figure 1.18: A) Aerobic Treatment Plant Unit at Thanjavur, b) Treated Effluent Foaming at 
the Outlet Point 

 

Source: TNUSSP Primary Study, 2016   

 

Figure 1.19: Aeration Treatment Module at Ooty 

 

Source: TNUSSP Primary Study, 2016   

 

  

a b 



 
 

Tamil Nadu State Baseline Study: Technical Assessment of Sanitation Chain | January 2017      36

   

d. Kancheepuram   

The first Under Ground Sewerage Scheme (UGSS) was commissioned in 1978 which covers a total of 

85 km after which the new UGSS scheme was commissioned in 2014 which covers a collection length 

of 33.51 km. Total household connections to the UGSS as per DPR is 26,836 whereas only 18,643 

connections are given as on date. The collected sewage is being treated by a Waste Stabilisation Pond 

(Figure 5.3) that covers an area of 25.46 acres and has a capacity of 14.71 MLD. It currently treats 9 

MLD and the treated water is being discharged into a lake. 

 

Figure 1.20: Waste Stabilisation Pond at Kancheepuram 

 

Source: TNUSSP Primary Study, 2016   

 

At a few treatment plants visited during the study, it was found that systems built years ago such as 

those in Salem, where the construction completed 5 years ago, the plants yet await commissioning, 

this is due to the fact that households are yet to be connected to sewer networks. 

 

1.2.7.2. Reuse  

The reuse part of the study was carried out by interviewing farmers from various agro climatic zones 

of Tamil Nadu. The below sections describe the characteristics and operational reuse modalities of 

these farmers across the various zones and also compare them at a state level. The use of wastewater 

for irrigation purpose was practiced in 5 zones except in hilly and western zone. Out of the total 43 

farmers covered, 39 percent i.e.17 farmers reported using wastewater for irrigation and 30 percent i.e. 

13 farmers reported use of fecal sludge as soil conditioner. Fecal sludge as soil conditioning was used 

to grow crops such as coconut, banana, leafy vegetables, potatoes, cabbage, and sugarcane. The 

reasons stated for use of wastewater was presence of high nutrient value and lack of freshwater 

availability. None of the farmers stated the occurrence of any water-borne diseases except for one 

farmer in north eastern zone who claimed that one of his family members suffered from cholera. 

However, to establish the exact linkage between wastewater use and disease requires further focused 

study. The zone wise details of wastewater irrigation and crops grown are given in Table 1.28.  

 



 
 

Tamil Nadu State Baseline Study: Technical Assessment of Sanitation Chain | January 2017      37

   

Table 1.28: Wastewater Reuse across Zones by Farmers 

S.
No 

Zones 
No of 

farmers 
interviewed 

Common 
source of 
irrigation 

Wastewater 
used (No. 

of farmers) 

Crops 
irrigated by 
wastewater 

Fecal sludge 
used- (No. of 

farmers) 
Yes No 

1 
Cauvery delta 
zone 

7 Bore wells 5 2 
Banana, Rice, 
Coconut, 
Bamboo 

2 

2 
High rainfall 
zone 

6 
Canals, 
bore wells 

2 4 
Banana, 
Coconut, 
Leaves 

1 

3 Hilly Zone 8 
Bore wells, 
open wells 

0 8 - 1 

4 
North eastern 
zone 

5 
Lake, 
canal, open 
wells 

4 1 
Sugarcane, 
Groundnut, 
Rice 

3 

5 
North western 
zone 

6 
Bore wells, 
Open wells 

3 3 
Rice, Corn, 
Leaves 

2 

6 Southern zone 4 
Bore wells, 
Open wells 

3 1 Banana, Rice 0 

7 Western zone 7 
Bore wells, 
Open wells 

0 7 - 4 

Source: TNUSSP Primary Study, 2016   

 

1.2.7.3. Aggregate Reuse across all Zones  

In this section the data collected across all 7 zones, as described in detail above is aggregated to give 

an overview of the overall characteristics and operational reuse modalities in Tamil Nadu. For irrigation 

purposes, the majority of the farmers use surface irrigation and only 3 farmers practice irrigation 

through sprinklers and 2 practice dripping irrigation. Freshwater is being used for the irrigation of the 

following crops and vegetables as shown in Table 1.29.  

 

Table 1.29: Crops Irrigated with Freshwater 

S.No 
Crop/ 

Vegetable 

Total 
number 

of 
farmers 

Cauvery 
Delta 
Zone 

High 
Rainfall 

Zone 

Hilly 
Zone 

North 
Eastern 

Zone 

North 
Western 

Zone 

Southern 
Zone 

Western 
Zone 

1 Rice  14 2 2  4 3 3  

2 Banana  10 1 5    3 1 

3 Corn  6     5  1 

4 Carrots  6   6     

5 Coconut  5  4     1 

6 Potatoes  3  3      

7 Sugarcane  4 1      3 



 
 

Tamil Nadu State Baseline Study: Technical Assessment of Sanitation Chain | January 2017      38

   

Table 1.29: Crops Irrigated with Freshwater 

S.No 
Crop/ 

Vegetable 

Total 
number 

of 
farmers 

Cauvery 
Delta 
Zone 

High 
Rainfall 

Zone 

Hilly 
Zone 

North 
Eastern 

Zone 

North 
Western 

Zone 

Southern 
Zone 

Western 
Zone 

8 Groundnut  3    2 1   

9 Cabbage  4  4      

10 Tapioca  2       2 

11 Mango  2  1    1  

12 Brinjal  1     1   

13 
White 
onion  

1  1      

14 Guava  1      1  

15 Beet root  1  1      

16 Ladyfinger  1  1      

17 Cauliflower  1  1      

18 Beans  1  1      

19 Radish  1  1      

Source: TNUSSP Primary Study, 2016                                               Responses represent number of farmers 

 

The sources of fresh water supply for irrigation are bore wells and open wells in most cases (35% 

respectively). Some farmers use water from canals or rainwater (14% respectively). A few farmers from 

the delta zone use saltwater. 63% of the farmers stated, freshwater would be available throughout the 

year, while the remaining 37% face seasonal problems, mostly during summer. 1 – 2 hours of daily 

water supply is most frequent as shown in Figure 1.20. 

 

Figure 1.21: Duration of Freshwater Supply  

 

Source: TNUSSP Primary Study, 2016                                        (Data represents number of responses) 

 

  

2 

14 

8 

5 

2 
0 

2 

4 

6 

8 

10 

12 

14 

16 

less than 1 hour 1  - 2 hours 3  - 4 hours 5  - 6 hours more than 6 hours 



 
 

Tamil Nadu State Baseline Study: Technical Assessment of Sanitation Chain | January 2017      39

   

68 per cent of the farmers stated pumping would be required for availing irrigation water but only 3 out 

of them specified the costs of electricity related to irrigation (Rs.100, Rs.300 & Rs.1,200). None of the 

interviewed farmers across all zones pays for water supply for irrigation and only 3 mentioned there 

would be a subsidy available for irrigation (all 3 from different zones and towns).    

 

Most frequently used fertilisers are urea and potassium, while goat as well as cow dung are commonly 

used as well. Less frequently, M45, TAP and compost are being used. Usually, the fertiliser is manually 